ATV 7000

25 26

27 28 29

27 28 29

~F
o~
o~
m

33 34 28 29



n°| DESCRIPTION |QTY| Référence |n° DESCRIPTION QTY | Référence
1 Rear Panel 1 ATV70000-1 |21 Round Pin 1 |ATV7000-21
2 [Rear Frame Weldment| 1 ATV70000-2 |22 R Pin @3 2 | ATV7000-22
3 Side Panel 2 | ATV70000-3 |23 |Brazier Head Screw M8x16| 11 | ATV7000-23
4 Front Panel 1 ATV70000-4 |24 Nylon Lock Nut M8 13 [ATV7000-24
5 Bottom Panel 1 ATV70000-5 |25 |Brazier Head Screw M6x12| 23 | ATV7000-25
6 [ Connect Angle Steel 2 | ATV70000-6 |26 Nylon Lock Nut M6 26 [ATV7000-26
7 | Wheel Axle Support 4 | ATV70000-7 |27 Hex Bolt M10x20 16 |[ATV7000-27
8 Tongue Support 1 ATV70000-8 |28 Lock Washer @10 24 [ATV7000-28
9 Short Bushing 2 | ATV70000-9 |29 Hex Nut M10 24 | ATV7000-29
10 Long Bushing 2 | ATV70000-10|30 Hex Bolt M6x65 3 |[ATV7000-30
11 Wheel Axle 1 | ATV70000-11|31| Round Head Bolt M8x70 2 |ATV7000-31
12 Hitch Tongue 1 | ATV70000-12 |32 Flat Washer @8 2 |[ATV7000-32
13 Foot Pedal Base 1 |ATV70000-13|33 Hex Bolt M10x30 8 |ATV7000-33
14 Foot Pedal 1 [ATV70000-14 |34 Flat Washer @10 8 |ATV7000-34
15 Pin Bracket 1 | ATV70000-15|35 Flat Washer @25 2 | ATV7000-35
16 Wheel 2 | ATV70000-16 |36 Cotter Pin 4x25 2 | ATV7000-36
17 Flange 2 | ATV70000-17 |37 50mm Coupler 1 | ATV7000-37
18| Double Metal No Oil 2 | ATV70000-18 |38 Hex Bolt M12x70 2 | ATV7000-38
Bearing

19 Spring 1 |[ATV70000-19|39 Flat Washer @12 2 | ATV7000-39
20 Spacer Bushing 2 | ATV70000-20 |40 Nylon Lock Nut M12 2 |ATV7000-40

41 Hardware bag 1 | ATV7000-41




